SiRUSA

Z=H4E
PARTS LIST

IDL720G

C€



1. BERRER 1 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS 1
2. b/ BrASER1E MAIN SHAFT & THREAD-UP LEVER COMPONENTS 4
- srm NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT
4. BRIZ2ER4 HAND LIFTER COMPONENTS 9
5. ka8 FEED MECHANISM COMPONENTS 11
6. BENIAR BB THREAD TRIMMER COMPONENTS 14
7. BFHAGEE » EETE ELECTRONIC CONDUSTOR HOLDER NEEDLE SELECTION BOX 17

=814 COMPONENTS
8. /g / fE4F B0 14+ OIL LUBRICATION COMPONENTS 19
0. JHREERHF OIL RESERVOIR COMPONENTS 19
10. @R ZEER 14 THREAD STAND COMPONENTS )

1. B34 ACCESSORIES 24



1.1%5%30 4 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS




1.1ERRE

ff4 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

Faik AR 7iE g2 st

_Ref.NO.| new part NO. Part name Name of parts Qty Note
1 280001001 T A Face plate 1
2 280001002 T A Face plate agsket 1
3 S073184404  |BhimAIZET Screw 1/8 x 44 L=4 1
4 280001004 THT AR B T Al Arm oil shield 1
5 991001005  |WkekiErTayFLIE Rubber plug 4
6 991001006 |EFFFHIAWIZFLIE Rubber plug 1
7 991001007 — IRtk Thread guide rod 1
8 S094762809  |Jr B HUIEAT Screw 3/16 x 28 L=9 11
9 280001009 Ja AR Side plate 1
10 280001010 Je T Al R Gasker 1
11 280001011 TAIAR B hi Face plate 1
12 991001012 GAARR G Safety lable 1
13 281001013 Hlreei 4 Machine cover 1
14 991001014  |Z&kHTT #5fLE Rubber plug 2
15 S184782818  |fB|4& [ £ KEMRET Screw 3/16 x 28 L.=18 1
16 991001016 15|25 BR AV £ Reverse feed lever stopper 1
17 991001017 THIEfLZE Rubber plug 1
18 991001018 S U5 Magnet cord rubber 1
991001018-1 ST RE Magnet cord rubber 1
19 991001019 INFE L ARl Thread tension asm 1
19-1 991001019-1 INJELRNE LT Small clip line screw 1
19— 991001019-2 N2 it e b Thread tension guide 1
19-3 991001019-3 IINTJEZR A Thread tension disk 2
19-4 991001019-4  |/NJegk s Thread tension spring 1
19-5 991001019-5 N 2R WE F- Thread tension nut 1
20 S114374006  |/NJeLR el {4 S 2R84 T Screw 1
21 991001021 P PP Thread take—up lever cover 1
22 S094762806  |PKL B BEERET Screw 3/16 x 28 L=6 1
23 991001023 peEs A A Arm thread guide right 1
24 S074374006 |G LRENIEET Screw 11/64 x 40 L=6 1
25 280001025 Je L an el Ak Thread tension asm 1
26 S115952807  |Jegkds S0 HKIEET Screw 15/64 x 28 1.=7 1
27 280001027 PNERET Tension releasing 1
991001028  |EI4R (JRl4AHES ) Throat plate 1
28 991001028D  \¥tH OREFE/AHES ) Throat plate 1
0303D Bl B2.6( et/ 3HE2F ) Throat plate 1
30 S044374006  |EIMRIZAT Screw 11/64 x 40 L=6 2
31 991001031 Ieek/n) Arm thread guide left 1
32 S074374006 | ALk /A)HEET Screw 11/64 x 40 1.=6 1
33 991001033 TAIAR 3815 FLIE Rubber plug 2
34 S094762808  |TAIARMEET Screw 3/16 x 28 L=8 3
35 991001035 AR LA Slide plate asm 1
35-1 991001035-1  |#fih Slide plate 1
35-2 991001035-2  |HEd Bed slide spring 1
35-3 S082385602  |HEMRFFIZET Screw 3/32 x 56 L=2.2 2
36 280001036 AR S AT Bed slide spring 4
37 991001037 Hill e Ruler stopper 1
38 S074374006 | Bl #RigET Screw 11/64 x 40 1.=6 2
39 280001039 T Oil sight window 1
40 280001040 ¥ O ring 1
41 991001041 LRLR AR Winder assembly 1
41-1 991001041-1  |#ilE|E4 Ring E4 2
41-2 9910010412  |ZE<kihIL e Bobbin base 1
41-3 991001041-3  |2ek#h Spool 1




| 1. %5304 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

Faik AR 7iE g2 st
_Ref.NO.| new part NO. Part name Name of parts Qty Note
41-4 991001041-4 O PEPY O ring 1
41-5 991001041-5 SEHEIS6 Flat washer 1
41-6 991001041-6 LALR AL Winding wheel 1
41-7 991001041-7 TEETMSX5 Screw M5x5 2
41-8 991001041-8 1% {7 3 29 Rubber washer 1
41-9 991001041-9 Mt Je F L A4 Shuttle cam asm. 1
41-9-1 | 991001041-9-1 | #btde it Shuttle cam 1
41-9-2 | 991001041-9-2 | H#E4TM5X5 Screw M5x5 1
41-9-3 991001041-9-3 W2 esJe il Shuttle clamp shaft 1
41-11 991001041-11 S ES6 Flat washer 2
41-12 991001041-12 150 R AN Shuttle arm handle 1
41-13 991001041-13 IRETM4X 12 Screw 1
41-14 991001041-14 Wth e Bobbin clip 1
41-15 991001041-15 I2ETSM4.76 Screw 2
41-16 991001041-16 PO R Bobbin base 1
41-17 991001041-17 ZRERFIFF Winding lever 1
41-18 991001041-18 S Spring 1
41-19 991001041-19 gL Spring 1
41-20 991001041-20 OB 5% B} 8IS O type sealing ring 1
42 M080500810 LRLRINIRET Bobbin screw 3
43 991001043 =] Knife 1
44 S093574005 FLR TINRET Knife screw 2
45 991001045 L e gl 1k Thread tension asm. 1
45-1 991001045-1 Sle 2R M2 Ly Tension nut 1
45-2 991001045-2 Je LR WEET Tension post 1
45-3 991001045-3 Je ok s Tension spring 1
45-4 991001045-4 Sle 2 My Thread tension disk presser 2
45-5 991001045-5 FUES Thread tension guide 1
45-6 991001045-6 Je LB EE: (R ) Tension nut 1
46 280001046 EEfE Motor cover 1
47 M180500835 FELHLEE e S [ R T Screw 4
48 3801202101 B L LT T L 4 Reverse seam lamp switch assembly 1
49 28001049 Kk’ Presser bar thread guide 1
50 991001050 BB )T I e 4R Switch support for reverse seam lamp 1
51 280001065 L FFA R A e LA I Rubber plug 1
52 S094762806 P2 LT I OC [ W% T Screw 1
53 S074374007 =R AT Screw 1
54 991001054 IR 2 A Oil plate assembly 1
55 S093574016 THZR R [ 2 1R T Screw 2
56 991001056 LRLk AR Bobbin Washer 1
57 991001057 B v AR 3 Grease plate gasket 1
58 S15357406 KR B IRET Screw 1
59 280001063 PR AR AR i 2 Rubber plug 1
60 991001058 I FE Rubber plug 1




B MAIN SHAFT & THREAD-UP LEVER COMPONENTS

.
2L
]

2. 8/ PkAR




| 2. L/ Hk4RER 4 MAIN SHAFT & THREAD-UP LEVER COMPONENTS

. == — = <

| Rg}i\lﬁo. neﬁﬁﬂvaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@fe
1 991002001 [Pk R IRE] Screw 15/64 x 28 1.=10.5 1
2 991002002 PR T4 thread take—up crank shaft |
3 991002003 [ IHT = R A B Roller felt 1
991002004 PR AT thread take—up lever asm |
4 991002004H  [PkZeierrai i (B thread take—up lever asm (heavy duty) |
991002004D |k EAFAAM (BRHIERL ) |thread take—up lever asm |
5 991002005  |BREFTIREH R Needle bearing 2
6 991002006 e i Needle bar crank |
991002007H  |#kzk E[HTW(L%H ) Needle bar crank (heavy duty) 1
7 991002007 EHFT AT Needle bar crank rod |
8 991002008  [Hk&k A A e BT Left screw 9/64 x 40 1.=4.8 1
9 991002009 F AT AR Needle bar crank asm |
991102009H %THEIHWH#(E*% ) Needle bar crank asm (heavy duty) |
9-1 S127142816  [EFHT i X [ 42T Screw 9/32 x 28 1.=16 |
9-2 S116354006 [Pk it (i 12E] Screw 1/4 x 40 1.=6 2
9-3 991002009-3 | fii &2 0%upE Rubber O ring 1
9-4 S077142815  VEFFT i & (L 424T Screw 9/32 x 28 1.=15.5 1
9-5 991002009-5  |EFFTHliH Needle bar crank 1
10 991002010 RO 2 Feed drive eccentric cam asm. |
10-1 S076354011  [ERHROFIRE] Screw 1/4 x 40 1=11 2
10-2 991002010-2  [iERMRLAS Feed drive eccentric cam |
1 093574006 [ RHIL S TARIRET Screw 9/64 x 40 1,26 2
12 991002012 | FHHEE Mainshaft back bush |
13 991002013 A EE 0Oil seal of mainshaft back hush |
14 991002014 | RAhkpE iR 22 Snap ring 1
15 991002015 | %4 /8] Thrust collar asm 1
16 S116354006 | 1At e iy Screw 1/4x40 L=6 2
17 091002017 IRGILES Main shaft front bushing asm. |
18 991002018 | LA PiiE Bushing intermediate |
19 991002019 |Bk&ATIRLE Rubber |
20 991002020 PR AR A 2 Thread take—up crank shaft felt |
21 M140500806 | T-4ci8%T Screw 2
22 280002022 | Fis Hand wheel |
23 991002023 | 1% Main shaft, upper 1
24 991002024 |-l 1 1 Oil amount adjusting pin 1
25 991002025 | E- i I T B O AU Rubber ring 1
26 991002026 (RO TR Thrust collar |
27 S145952808 | FArhilEIRgT Screw |
28 991002028 [HkihzR(A) Connect block A 1
29 M140601008 [z i2%T Screw M6 x 6 3
30 991002030  [Ekkl#(B) Connect block B |
31 M140601006  |Bichliz (B) e %] Screw 3




| 2. L/ k4R ER 4 MAIN SHAFT & THREAD-UP LEVER COMPONENTS

5 iR 2iE = st
_Ref.NO.| new part NO. Part name Name of parts Qty Note
- 991002032 | ELEKHL ML Motor asm. 1
991002032D  [EAKHHLALH(=AR) Motor asm. 1
33 M180500822  |FEALZALIAETMSX22 Screw 4
34 991002034  [HEHLLLEEMRETH Washer 4




3.5H12/22 8/ F &6 NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS




_3.5+1%/E 8/ F#h SR NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS

- =2 - = <

| REF\IEO. nev(?ﬁ[;vaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %I{f l&ﬁzfe
1 991003001 |FHFT L L% Upper Cap 1
2 991003002 HiTLE Needle bar bushing upper |
; 991003003 |E[4T Needle bar 1
991003003H £ FT(FH Needle bar (heavy duty) 1
4 280002004 [EF AT VS B Slide block |
5 991003004 EHFT Needle rod holder asm. |
6 S073574007  \EIFFESEAFIRE] Screw 9/64 x 40 1=7.5 1
7 991003007 BT R B4 Needle bar thread guide |
8 091003008 HITTE Needle bar bushing lower |
9 991003010 VISR Needle bar thread guide |
10 S083184405  [HLEIIEET Screw 1/8 x 44 1.=4.8 1
" 991003011  |Hl4t Needle DBx! #14 ]
991003011H  |#L4F DPx5 #21 Needle DPx5 #21 |
12 991003012 |A:i5feLaft Gear pinion asm. 1
12-1 991003014 | <14 Gear asm. 1
12-2 S116354008 [k igET Screw 1/4 x 40 1.=8 2
12-3 991003016 |k ikt Pinion asm. 1
12-4 S116354008  |Aikfeigs] Screw 1/4 x 40 1.=8 2
12-5 116354008 [t ts] Screw 1/4 x 40 1.=8 2
12-6 991003019 |4 F 5% Gear asm. |
12-7 991003021 [ Fih<i5 % Pinion asm. 1
12-8 S116352808 [k igeT Screw 2
13 S145952808 | I X T Screw 1
14 991003017 |"%Hh 4hE Upright shaft bushing,lower 1
15 991003014 "% Upright shaft 1
16 991003017 |4l FiE Upright shaft bushing,lower |
17 991003028 | F PR IHIRE] 0il seal screw |
18 991003027 | kPR Oil wick |
19 991003026 RS Lower shaft front metal |
20 991003022 Tl Lower shaft |
21 991006047 T E Lower axle sleeve |
22 280002022 | MR EMmE 0il Seal 1
23 991003020 T bR R Thrust collar asm. |
24 S074374005 | M4 24T Screw 11/64 x 40 L.=5 2
25 991003018 | Fil/EHE Bushing rear |
26 S145952808 | MiEHIEIRE] Screw |
27 991003030  |#&5% Bobbin case 1
28 991003029  |#ih Bobhin 1
29 991003015  [jieth Hook asm. 1
30 991003023 [JEREN 2] Bobbin case holder 1
31 S084374011  |WEHRE (i ) 24T Screw SM11/64 x 40 1=11 1
32 991003032 [HERIRET Screw 3




4. [BR1230 4 HAND LIFTER COMPONENTS

0

(e

14




| 4 [EZ12EB% HAND LIFTER COMPONENTS

| REF\IEO. neviﬁévaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@fe
| 091004001 N EER Presser foot hand lifter |
2 991004002 |FEIHRFIEET Serew 9/64 x 40 L=10 I
3 991004003 |RAEHRF-HhORFE Rubber ring 1
4 991004004 | EHR T A hand lifter cam asm |
5 991004029  [MHEH% Presser adjurting spring 1
991004029H [ (JERL) Presser adjurting spring H 1
6 280004006 IR Presser bar guide bracket |
7 991004005  |EATHHE Presser bar bushing lower |
8 991004031 [FEAT Presser bar 1
9 S073574011  |JRIIERET Screw 9/64 x 40 =11 I
991004009 [FE R Presser foot asm 1
10 991004009H  |FEMRF1F(ERL ) Presser foot asm H 1
991004009D  [FERER (K ERs ) Presser foot asm (Big hook) |
11 991004033 [ FHT Presser guide bar 1
» 991004027 | R IRAL Presser adjurting screw nut 1
991004027H  [JEAEAE (ERL) Presser adjurting screw nut H 1
3 991004028 | R IRET Presser spring regulator |
991004028H | FAZE] Presser spring regulator H 1
14 991004008 | P/ F-ring 5 7
15 091004022 AR TR B8 A 2 Tension release return spring |
16 991004026 [FAZE UARIR S B Tension release shaft pin 1
17 280004017 TR Thread tension relerse wire |
18 991004007  |RATHHRLC Link shafi 2
19 280004019 BIFTAT4L1F Knee lifting cross rod asm |
19-1 280004019-1 A EEIFTFLAT Hand lifter link 1
19-2 | 991004032-2  |FEMETFFEHR Lifting lever |
19-3 991004032-3 AR Knee lifting cross rod |
19-4 280004019-4  [#JE] Washer 2
20 991004010 (R HEAIHLATIRET Hinge screw 1
21 991004011  [JFATFFHIAIIZET Hinge screw |
» 991004013 |¥IEMIGHHT Lifting lever link 1
991004013-H [HREMGFAT (B Lifting lever link(Thick material) |
23 280004023 [ FERAITIAT Knee lifter connecting rod 1
24 S126354006  |‘F4uEE] Screw I
25 991004036 | EMF4P4R Presser foot protector |

10



5.5 1384 FEED MECHANISM COMPONENTS

11



| 5.55%} &84 FEED MECHANISM COMPONENTS

| REF\IEO. neviﬁévaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@)ﬁtie
| 991005001 B B AT Reverse feed adjust rod 1
091005001D | RHEFF(KTER ) Reverse feed adjust rod(big hook) 1
2 991005002 (Bl Reverse feed regulator pin 1
3043574006 ([EIREEEFTERET scre 2
3+ | M090s00806 [ EHATIE RIS screw 2
! 991005004 RERHE T 2% Feed regulator 1
991005004D  |ERHE IR (RE ) Feed regulator (Big needle distance) 1
5 991005005 R A Feed regulator bushing |
6 991005006 R Feed regulator shaft |
7 991005007 FH B AR Feed regulator screw 1
8 991005008 | 13K Spring |
9 991005009 | 1k-ZH Feed adjustpin 1
10 280005010 |¥tHEd (0-5) Needle distance knob(0-5) 1
1 3074762818 [FHEETEHLERS] Serew 3/16 x 28 1=18 I
12 991005012 HRHEFT Rocker shaft connecting rod 1
13 991005013 [RERHEFH Walking foot long pin I
14 8083574004 [RRRLEFTHHIRST Screw 9/64 x 40 L=4 I
15 991005015 BB Connecting rod |
16 991005016 [ #HEEIHTIRFFORIE Rubber ring 1
17 991005017 Bk Feed reverse spring |
18 991005018 [41EIES E-ring 5 2
9 991005019 BRI R Feed reverse arm asm. |
991005019D  [{E|E R HHARLLIF R ) Feed reverse arm asm(Big needle
20 SO74762815 [ RHHEZST Serew Feed reverse arm screw 1
21 991005021 |l L Spring 1
2 991005022 RS b Walking foot short pin 2
23 991005023 [KAEghiR Connecting link long pin 2
24 991005024 keIl Connecting link short pin 2
25 991005025 |£Egp Feed adjust link asm 1
26 991005026 R Adjusting link fulerum shaft 1
21 991002001 | HHERE] Screw 15/64 x 28 L=7 2
28 8123574005 [EEFTHHIRET Screw 9/64 x 40 L=5 2
29 991005029 [ AL Feed bar shaft I
30 991005030 |k A e 74 Retaining ring |
991005031 Eh A Feed dog |
. 991005031H | F (FERL3HET) Feed dog (H. 3 row) I
991005031D | A (REHBE3HES ) Feed dog (big distance/3 row) 1
0303D BT (j(ﬁﬁﬁ/ﬁF% ) Feed dog (big hook, 3 row) |




| 5.55%} &84 FEED MECHANISM COMPONENTS

| REF\IEO. neviﬁévaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@)ﬁtie

32 073184406 | £ A 12T Screw 1/8 x 44 1=6 2
3 991005033 PR sl Feed bar asm |
991005033D | AL HKTER) Feed har asm (big hook) I

34 991005034 IR itk Adjusting link spring guide 1
35 S074374007 | &b KRS Serew 11/64 x 40 1=7 2
36 991005036 | i EAR Feed spring hood |
37 991005037 | Ak Feed rocker shaft |
38 991005038 | A A Walking foot middle pin |
39 S073574008 | A IEET Serew 9/64 x 40 1.8 |
40 N217142805 4R AT IR H: Nut 9/32 x 28 I
il 991005041 A AR Feed rocker shaft crank |
091005041D | A G ( KEH 15mm Feed rocker shaft crank |

iY) 074762815 | kA I AUEE] Screw 3/16 x 28 =15 |
43 991005043 KA G i Lifting rocker asm. |
44 8074762815 4R Fr I ARIEET Serew 3/16 x 28 1=15 |
45 991005045 | HAFERFAALIZES Hinge screw 1
46 991005046 VR Feed driving shaft |
47 091005047 AL Thrust collar asm. |
43 S126354004 | kT P4 AT Serew 1/4 x40 L=4 2
49 091005049 EAHETE Feed rocker shaft bushing 2
50 084374007 | FHREIRE] Screw 11/64 x 40 1=7 2
51 991005051 %ﬂﬂﬁﬂmﬁﬁ% Retaining ring I
52 991005052 TR (AR ) Feed bar crank asm. |
53 074762812 | F4E r“ E%%I Serew 3/16 x 28 1=12 |
54 991005054 HBAY Driving shaft crank asm. |
55 084374012 |44 VIEET Screw 11/64 x 40 1=12 |
56 280005056 Bl R T2 Reverse feed control lever asm. |
56-1 | 991005056-1 [l RHHOR Rubber ring |
56-2 991005056-2 | {1 ALk Feed reverse shaft |
56-3 S145952808 | I RHR TS Screw |
56-4 S14592810 |k EHRT 2 (25T Screw I
56-5 280005056=5 | {ElERHR T Reverse frrd control lever |
57 991005057 | 4f A HiE Thrust collar |
58 S126354004 4R SRS Serew 1/4x40 126 2
59 991005059 LRI A Adjusting link fulerum shaft |
60 991005060 | FAIERHAE Axle Sleeve |
61 280005061 | iEAi, A HE Axle Sleeve 2
62 280005062 | kA, A EE 0il Seal 2







6. B EIEI4E8# THREAD TRIMMER COMPONENTS

- =2 - = T
| REF\IEO. neﬁﬁﬂvaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@fe

1 S094374012  [HRET11/64” x40 1=12 Screw SM11/64x40 1.=12 2
2 991006049  |HREEKE Washer 1
3 991006003 [JJ4EHEAR Partiality shank 1
3+ 991006003+ | JJZR R A JE Partiality shank washer 2
4 991006004 | JI[E EMRET Screw 2

991006005 BhJ] Motorial knife |
5 991006005H |2 J) (JEk}) Motorial knife (heavy duty) 1

991006005D  |shJ1 ( KHiEhs ) Motorial knife (big hook) |
6 991006006  |4EEESMIN/64” x40 Nut SM11/64x40 |
; 991006007  |shJJ42 Knife bracket 1

991110008  |sh /142 (991144 ) Knife bracket 1
8 8043574006  |5E JJAATIEET Screw 1
9 991006009 |2 T] Secant knife |

991006009D  |HIZ T ( KEts ) Secant knife(big hook) 1
10 991006010 I Protect needle patch |
1 S083574004  [MRETSMO/64” x40 L=4 Screw SM9/64x40 1.=4 1
12 991006012 CIDIE Sk Thread shear rock arm |
13 991006013 |4K it L Bibk Positioning block 1
14 991006014 |3 Spring 1
15 5094763214 [#RETSM,3/16” x32 L=14 Screw SM3/16x32 L=14 1
16 991006016 VIR LS Axle sleeve |
17 S125952806 1247 Screw SM15/64x28 1.=6 |
18 991006018 (YK Ak £ Short bush 1
19 S156354010  [M2ETSMI/4” x40 1=10 Screw SM1/4x40 L=10 2
20 991006020 |14k Mk Pole 2
21 991006021 L Thread shear cam |
22 S073574006  [MRETSM9/64” x40 L=5 Screw SM9/64x40 1.=6 1
23 991006023  |iEATIRET Screw 2
24 991006024 BT Knife shaft connecting rod |
25 991006025 DAL Sy Cutter crank shaft |
26 991006026 {155 Spring cover 1
27 991006027 (U1 MEe K i E Spring 1
28 991006028 PIL ™ e ihv 2E 4: Thread shear rock arm shaft |
29 S116354006  [#24TSMIV64” x40 Screw |
30 991006030  |/&HE: Rool shaft assy 1
3] 991006031  |M&£} Nut 1
32 991006032 VIDIE S5 Thread shear shaft |
33 991006033 |4REIE6 Retaining ring 1
34 991006034 HH Ak 2 ih k. Magnetic plug cushion mat |
35 991006035 [ D&k H Rk T Magnetic plug pin 1
36 991006036  |HZFESMI/A” x40 Nut SM1/4x40 1
37 991006037  |HE Washer ]
38 S075952810  |124T Screw 1
39 991006039 |i&H}M4 Nut M4 Y

15



6. B4R THREAD TRIMMER COMPONENTS

5 = = = T
| REF\IEO. nevfﬁﬂvaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l&ﬁ;fe

40 991006040 V28 ik 7 28 Magnetic plug cushion mat |

41 991006041 UNSALR Thread loose seat 1

42 991006042 |53 Spring 1

43 991006043 25T Screw 1

44 991006044 B2 ek 2e 4 Magnetic solenoid asm |

45 991006047 | FHlihE Bushing,lower shaft 1

46 991006048 #/El4.5x8x0.5 Washer 4.5x8x0.5 2

16



1. BFRARES B EE M/
ELECTRONIC CONDUSTOR HOLDER
NEEDLE SELECTION BOX COMPONENTS

[ — — T T\

~— /

17



T EFIARES IEH A ERF/ELECTRONIC CONDUSTOR HOLDER NEEDLE SELECTION BOX COMPONENTS

| REF\IEO. neﬁﬁgvaﬁrqcﬁN 0. Pa rt%r@me Name of parts %’5 ﬁ)ﬁtze
| 281008001 A S Needle selection box asm. |
2 281008002  [EE& Needle selection box |
3 991008003 [HiZk 2-core cabtyre cord 1
4 991008004  |fdit Contact pin 1
5 S144374006  [2ET Serew SM11/64"x40 =6 2

18



f{4 OIL LUBRICATION COMPONENTS

.
2L
]

8. R/ 4R

9.;HA&ER4 OIL RESERVOIR COMPONENTS




| Rg.-li\ljﬁo. nevjﬁ:vaﬁﬁt)ﬁN 0. Pa rt%n%?me Name of parts %(’s l@)ﬁtie

I 991009001 | i fa 0l sight window |
2 991009002 | IMEORIE Rubber ring |
3 991009003 | LAtk Main shaft oil tube |
4 5094762806 | [Fli/E e a2 Serew 3/16x28 L=6 |
5 991009005 | [elEi sk Ol felt presser |
6 991009006 | [y (il return tube asm |
7 991009007 | [l3f/E 3% Holder 1
8 991009008 | #KIAhLk 0il wick I
9 091009009 | et I T IRE] Ol adjusting screw |
10 991009010 | Jétiih iz i 755 Spring 1
11 991009011 WM i 0l tube |
12 991009012 | JhAEHPLE Lubricating oil pump asm 1
12-1]  991009012-1 {EBZ?& <M 0il pump installing base |
122 9910090122 | W% (K 0l pump I
12-3  991009012-3 | AR 0l pump impeller 1
12-4]  991000012-4 | WA 5T Serew D=3 1=10 3
12-5 991009012-5 | A= Lubricating oil pump cover 1
12-6|  991009012-6 | MAEMHIEH 0l pump impeller cover 1
12-7]  991009012-7 | [l 2 Plunger |
12-8 991009012-8 | H5EH Plunger spring 1
12-9]  991000012-9 | HFEEES Plunger screw |
991009012-10 | Tl Hook driving shaft oil tube |

12-10 NI N .
99100901210+ Tl LI (V4 Az ) Hook driving shaft oil tube |
12-11]  M070300508 JEH REBIRE] Serew M3 L=8 3
13 991009013 | JMARFETLIZH Oil pump support,large 1
14 S074374010 {m@%ﬂ Screw 1
15 991009015 | fibEHEk Rubber joint I
16 991009016 | ZéLkARuiske Bobhin pulley |
17 S144374006 | LA LEIE] Serew 2
18 991009017 | £ Jump ring |
19 S075952510 | AT Serew 15/64x28 L=10 |

20



| 9. HE&ER4 OIL RESERVOIR COMPONENTS

| REF\IEO. neviﬁévaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l&ﬁ;ﬁtie
] 091010001 [ihALR L Ol reservoir asm |
2 991010002 [ Ol reservor I
3 991010003 [iHiAHEA Oil reservoir gasket 1
4 8077942407 [HEHFLIRET Screw 5/16x24 1=7 1
5 991010005 [HEHFLEZETOR! Rubber ring |
6 991010006 |2 FE AR o) i A Knee lifting rotating arm |
7 991010007 [l AL 3% Spring |
8 991010008 [T E-ring 10 I
9 991010009  |¥A A FF B Vertical shaft fitting arm |
10 991010010 [ERAVFFHELIRET Screw )
1| N210601006 [l diRALIA TR [Nur M6 )
12| M120601030  |¥Ua] AR 315 25T Screw M6 1.230 2
13| M190601018 [l FIRET Screw M6 L=17.5 1
14 991010014 |¥4 Knee press cross shaft |
15 991010015 |ERA b Knee pan plate asm |
16 991010016 [ERAITFE A Knee pan plate cover |
17 991010017 [ERAHT Knee pan upright shaft |
18 991010018 [ERILFT4 Knee pan plate rubber |
19 991010019 |4k Knee pan plate |
20 991010020  [ERAAFHEL Knee pan plate support |
21 M190601012 |3k 25T Screw M6 1=12 1
22 991010022 AR Knee lifter push rod |




10.i@4R 22884 THREAD STAND COMPONENTS

12

:
14—

(&)

%

©

&

L

10—

22



| 10.:B43 22584 THREAD STAND COMPONENTS

RE?\IEO. nevfﬁéaﬁi}ﬁNO. Part%rfzéme Name of parts %I{% l&ﬁftie |
| 091013001 [t Zedmimit: Thread stand asm |
2 991013002 [ AR Spool retainer 2
3| 991013003 [ Spool pin )
£ 91003004 [Ads Spool rest cushion )
5 091013005 |%f Spool rest )
6| MOS0G0I0N6  |Btinky Seren M6 x 16 )
1 091013007 |4 Thread guide arm joint )
8 091013008 [ZKEEFFTT R Spool rest rod rubber cap |
9 091013009  |ZBA%H Spool rest arm )
10 001013010 |ZEBiT L Spool rest rod upper |
11 091013011 [EAmFAEsL Spool rest rod joint |
12| MO90S00814  |HEARAFHEL 26T Serew M5 x 14 )
13| NOS00803  [HEHFHELER Nut M3 )
14 091013014 |25 P Spool rest rod lower |
15| 91013015 it Thread guide )
16 | 91013016  [AArsThEes Spring washer )
17| 9103017  [BfiTiEn Nut M3 )
18 | 991013018 [t ERIER Nut M6 x 15 |
19 | 91013019 |G FEE A Washer 16 x 30 % 26 )
2 091013020 | Z[EEHHENE Spring washer |




11.Ff¢t4 ACCESSORIES

24



_11.H4fF ACCESSORIES

5 = = — r
| REF\IEO. neﬁﬁﬂvaﬁﬁtﬁN 0. Pa rt%n%?me Name of parts %(’s l@fe

1 091014001 Pk G HE 2 Machine hinge plate asm. 2

2 991014002 |BLk ST Nail 4

3 991014003 |BLk3%He Machine hinge plate 2

4 091014004 122271 (K) Screw driver,large |

5 091014005 122271 () Screw driver.mendium |

6 991014006 12227 (/) Screw driver.small 1

7 991014007  [#RL> Bobbin 2

8 091014008 Pk E Machine head cover |

9 091014009 Bk S Machine head holder |

10 091014010 THAE R 0il reservoir asm. |

" 991014011 P& DBx1 #14 Needle DBxI #14 4
991014011H  |HLEH DPxS #21 Needle DPx5 #21 4

12 991014012 [Bimet(A) quakeproof washer A 2

13 991014013 [Bi=#(B) quakeproof washer B 2

14 280014014 PEIA Instruction hook |

15 091014017  |4&Has speed controller 1

16 091014018 o A RAT speed controller screw 3

17 991014019 |FEEASHIAT speed controller pull rod 1

25



— M AN\ —
& SMAZIR ™R S
KAULIN MFG. CO., LTD.
R ERNINRRE » AERFEHRASPHETHEZERRIMIAESETELER !

The specification and/or appearances of the equipment described in this instruction
book & parts list are subject to change because of modification which will without
previous notice.

GML-13T03.JUL.2023





